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number product description X10 quantity number product description X10 quantity number product description X10 quantity number product description X10 quantity

X = STANDARD INCLUDED                    O = OPTION PART

30 1159 ALU COUNTERSUNK SHIM (4) x

30 2654 BALL END 4.9MM WITH THREAD 8MM (2) x

30 3120 SET OF ALU SHIM (0.5MM, 1.5MM, 2.5MM) x

30 3122 ALU SHIM 3x6x1.0MM (10) x

303122-K ALU SHIM 3x6x1.0MM - BLACK (10) o

30 3123 ALU SHIM 3x6x2.0MM (10) x

303123-K ALU SHIM 3x6x2.0MM - BLACK (10) o

30 3241 BALL UNIVERSAL 5.8 MM HEX (4) x

30 6131 SET OF BATTERY BACKSTOPS x

30 6219 COMPOSITE SET OF SERVO SHIMS (4) x

30 9402 BODY CLIP FOR 6MM BODY POST (4) x

37 1001 X10 LINK CHASSIS - 2.5MM GRAPHITE x

37 1040 X10 GRAPHITE 2.5MM FRONT BUMPER & SHIMS - V2 x

37 1050 X10 GRAPHITE 2.5MM MOUNTING PLATE RISERS (2) x

37 1060 X10 GRAPHITE 2.5MM ARM MOUNT PLATE x

37 1071 X10 LINK REAR BRACE - GRAPHITE 2.5MM x

37 1085 X10 FRONT BRACE - GRAPHITE 2.0MM x

37 1090 GRAPHITE PLATE FOR MOUNTS & ANTENNA HOLDER x

37 1142 LINK GRAPHITE 2.5MM REAR POD LOWER PLATE x

37 1190 COMPOSITE POD LINK (2) x

37 1225 X10 FOAM BUMPER x

37 1325 X10 COMPOSITE BODY POST (2) x

37 1349 X10 GRAPHITE 2.5MM SHIM FOR 6MM BODY POST (2) x

37 2010 COMPOSITE FRONT UPPER ARM MOUNT - RIGHT x

37 2020 COMPOSITE FRONT UPPER ARM MOUNT - LEFT x

37 2070 COMPOSITE RIDE HEIGHT ADJUSTER SET (2) x

37 2110 COMPOSITE SUSPENSION ARM - FRONT LOWER - RIGHT x

37 2120 COMPOSITE SUSPENSION ARM - FRONT LOWER - LEFT x

37 2130 COMPOSITE FRONT UPPER SUSPENSION ARM & BALL JOINT x

37 2180 FRONT COIL SPRING 3.6x6x0.5MM; C=3.5 - GOLD (2) x

37 2181 FRONT COIL SPRING 3.6x6x0.5MM; C=4.0 - SILVER (2) o

37 2182 FRONT COIL SPRING 3.6x6x0.5MM; C=5.0 - BLACK (2) o

37 2183 FRONT COIL SPRING 3.6x6x0.5MM; C=6.0 - GREY (2) o

37 2210 COMPOSITE STEERING BLOCK - RIGHT x

37 2220 COMPOSITE STEERING BLOCK - LEFT x

37 2280 KING PIN (2) x

37 2290 ALU SHIM 3.2x4.8x0.5 (4) x

37 2291 ALU SHIM 3.1x8x0.5 (4) x

37 2315 COMPOSITE ECCENTRIC BUSHINGS + CASTER CLIPS (2) x

37 2501 COMPOSITE SERVO SAVER - REARWARD MOUNTING - SET x

37 2615 ALU ADJ. TURNBUCKLE M3x51 MM - SWISS 7075 T6 (2) x

37 2620 ADJ. TURNBUCKLE M3x17 MM - HUDY SPRING STEEL™ (2) x

37 2650 BALL-END 4.2MM - THREADED - HUDY SPRING STEEL™ (2) x

37 2651 BALL UNIVERSAL 4.9 MM - HUDY SPRING STEEL (2) x

37 2660 COMPOSITE STEERING BALL-JOINT 4.2 MM (4) o

37 2661 COMPOSITE STEERING BALL-JOINT OPEN 4.2 MM (4) x

37 3010 ALU REAR BULKHEAD - MOTOR (RIGHT) x

37 3020 ALU REAR BULKHEAD - LEFT x

37 3030 ALU REAR BULKHEAD BRACE x

37 3065 T-BAR PIVOTBALL - HUDY SPRING STEEL (2) x

37 3072 ALU REAR BRACE MOUNT 16MM (2) x

37 3090 COMPOSITE LOWER & UPPER PIVOT BRACE x

37 3240 PIVOTBALL UNIVERSAL 6.0 MM - HUDY SPRING STEEL (2) x

37 3541 LINK REAR POD UPPER PLATE - GRAPHITE 2.5MM x

37 3581 TAPERED SPRING - SILVER (2) x

37 3590 COMPOSITE SPRING HOLDER (2) x

37 5010 REAR AXLE SHAFT - GRAPHITE x

37 5035 X10 ALU REAR WHEEL HUB - RIGHT x

37 5045 X10 ALU REAR WHEEL HUB - LEFT x

37 5050 ALU DIFF HUB x

37 5080 D-LOCK DIFF PLATE (2) x

37 5090 SET OF ALU SHIMS (0.5MM, 1.0MM, 2.0MM) x

37 5220 FRONT WHEEL AXLE - HUDY SPRING STEEL (2) x

37 5390 ALU HEX SCREW M3x8 FOR REAR WHEELS (6) x

37 5896 COMPOSITE SPUR GEAR - 96T / 64P x

37 6130 COMPOSITE LiPo BATTERY BACKSTOP (2) x

37 6255 X10 ALU SERVO MOUNT (2) x

37 6300 COMPOSITE ANTENNA MOUNT x

37 6310 FIBERGLASS SOLID ANTENNA ROD + CAP x

37 6361 ALU ANTENNA HOLDER MOUNT 26.5MM (2) x

37 7220 FRONT UPPER PIVOT PIN 2x32MM (2) x

37 8000 SHOCK ABSORBER SET x

37 8010 COMPOSITE SHOCK PARTS - FRAME x

37 8020 ALU THREADED SHOCK BODY - HARDCOATED x

37 8030 ALU SHOCK BODY CAP - LOWER x

37 8040 ALU SHOCK ADJUSTABLE NUT x

37 8050 ALU SHOCK BODY CAP - UPPER x

37 8060 SHOCK SHAFT x

37 8070 ALU SHOCK SPRING COLLAR x

37 8080 SHOCK RUBBER MEMBRANE (2) x

37 8090 SHOCK SPRING - BLACK o

37 8092 SHOCK SPRING - SILVER x

37 8100 SIDE SHOCK ABSORBER SET x

37 8110 COMPOSITE SIDE SHOCK PARTS - FRAME x

37 8120 ALU SIDE SHOCK BODY - HARDCOATED x

37 8160 SIDE SHOCK SHAFT x

37 8170 ALU SIDE SHOCK COLLAR x

37 9000 XII BALL-BEARING SET (9) x

37 9300 MOUNTING HARDWARE PACKAGE FOR XII - SET x

90 1303 HEX SCREW SB M3x3  (10) x

90 1304 HEX SCREW SB M3x4  (10) x

90 1308 HEX SCREW SB M3x8  (10) x

90 2256 HEX SCREW SH M2.5x6  (10) x

90 2258 HEX SCREW SH M2.5x8  (10) x

90 2306 HEX SCREW SH M3x6  (10) x

90 2308 HEX SCREW SH M3x8  (10) x

90 2310 HEX SCREW SH M3x10  (10) x

90 2312 HEX SCREW SH M3x12  (10) x

90 2314 HEX SCREW SH M3x14  (10) x

90 3305 HEX SCREW SFH M3x5  (10) x

90 3306 HEX SCREW SFH M3x6  (10) x

90 3308 HEX SCREW SFH M3x8  (10) x

90 3310 HEX SCREW SFH M3x10  (10) x

90 3312 HEX SCREW SFH M3x12  (10) x

90 3314 HEX SCREW SFH M3x14  (10) x

90 8258 HEX SCREW SOCKET HEAD CAP M2.5x8  (10) x

93 0130 CARBIDE BALL 3.175MM  (12) x

93 0138 CARBIDE BALL-BEARING AXIAL F3-8 3x8x3.5 - PRO x

93 0230 CERAMIC BALL 3.175MM  (12) o

94 1438 HIGH-SPEED BALL-BEARING 1/4“x3/8“x1/8“  RUBBER SEALED (2) x

95 1438 BALL-BEARING 1/4“ x 3/8“ x 1/8“ FLANGED  (2) x

95 1851 BALL-BEARING 1/8“ x 5/16“ x 9/64“ FLANGED  (2) x

96 0031 ALU NUT M3  (10) x

96 4032 WASHER S 3.2 x 4.8 x 0.2  (10) x

96 5015 E-CLIP 1.5  (10) x

96 5019 E-CLIP 1.9  (10) x

97 0050 O-RING 5x1  (10) x

97 1022 SILICONE O-RING 2x2  (10) x

98 1212 PIN 2x12  (10) x

30 5968 NARROW PINION GEAR ALU HARD COATED 18T / 64 o

30 5969 NARROW PINION GEAR ALU HARD COATED 19T / 64 o

30 5970 NARROW PINION GEAR ALU HARD COATED 20T / 64 o

30 5971 NARROW PINION GEAR ALU HARD COATED 21T / 64 o

30 5972 NARROW PINION GEAR ALU HARD COATED 22T / 64 o

30 5973 NARROW PINION GEAR ALU HARD COATED 23T / 64 o

30 5974 NARROW PINION GEAR ALU HARD COATED 24T / 64 o

30 5975 NARROW PINION GEAR ALU HARD COATED 25T / 64 o

30 5976 NARROW PINION GEAR ALU HARD COATED 26T / 64 o

30 5977 NARROW PINION GEAR ALU HARD COATED 27T / 64 o

30 5978 NARROW PINION GEAR ALU HARD COATED 28T / 64 o

30 5979 NARROW PINION GEAR ALU HARD COATED 29T / 64 o

30 5980 NARROW PINION GEAR ALU HARD COATED 30T / 64 o

30 5981 NARROW PINION GEAR ALU HARD COATED 31T / 64 o

30 5982 NARROW PINION GEAR ALU HARD COATED 32T / 64 o

30 5983 NARROW PINION GEAR ALU HARD COATED 33T / 64 o

30 5984 NARROW PINION GEAR ALU HARD COATED 34T / 64 o

30 5985 NARROW PINION GEAR ALU HARD COATED 35T / 64 o

30 5986 NARROW PINION GEAR ALU HARD COATED 36T / 64 o

30 5987 NARROW PINION GEAR ALU HARD COATED 37T / 64 o

30 5988 NARROW PINION GEAR ALU HARD COATED 38T / 64 o

30 5990 NARROW PINION GEAR ALU HARD COATED 40T / 64 o

30 5992 NARROW PINION GEAR ALU HARD COATED 42T / 64 o

30 5994 NARROW PINION GEAR ALU HARD COATED 44T / 64 o

30 5996 NARROW PINION GEAR ALU HARD COATED 46T / 64 o

30 5998 NARROW PINION GEAR ALU HARD COATED 48T / 64 o

30 6000 NARROW PINION GEAR ALU HARD COATED 50T / 64 o

35 9210 XRAY PREMIUM SILICONE OIL 100 cSt o

35 9215 XRAY PREMIUM SILICONE OIL 150 cSt o

35 9220 XRAY PREMIUM SILICONE OIL 200 cSt o

35 9225 XRAY PREMIUM SILICONE OIL 250 cSt o

35 9230 XRAY PREMIUM SILICONE OIL 300 cSt o

35 9235 XRAY PREMIUM SILICONE OIL 350 cSt x

35 9240 XRAY PREMIUM SILICONE OIL 400 cSt o

35 9245 XRAY PREMIUM SILICONE OIL 450 cSt o




